SEVENTH FRAMEWORK
PROGRAMME

WATERA4INDIA

Smart, Cost-effective Solutions for Water Treatment and
Monitoring in Small Communities in India.
Decision Support System Integration.

Project no. 308496
Collaborative project

Spec ENV.2012.6.6-1: EU-India cooperation in water technology:
research and innovation

Final Publishable Summary Report

Period covered: 01.09.2012 to 31.08.2016 Date of preparation: 15.10.2016
Start date of project: 01.09.2012 Duration: 48 months
Final version

Project coordinator name:
Juan Manuel Mieres e-mail: jmieres@solintel.eu

SOLINTEL M&P, S.L. Phone: +34-91 229 13 68
Madrid, Spain



WATER4INDIA- final publishable summary report

Table of Contents

g A W N =

EXECUTIVE SUMMARY . ...ttt te et te e taeaea e eaeanaceanansanancananenns 3
[...]
T34: Acration, Slow sand filiration ($5F), Chlorination with hypochlorite (C107)
T55: Acration, S5F, RO, ClO-

. e . T56: Aeration, Rapid sand filtration (RSF), Ultrafiliration (UF), ClO

G -house ¢ ioE i T use . - . - -
e fn e T3%: Acration, Adsorption with Granular activated carbon (GAC), Chlorination
T65: Aeration, Sediment filter (Sum), adsorption with GAC, Chlorination

Waste genenation T66: Acration, SSF, Microfiltration (MF), C10
—T5 TS5 T 5 5 - T7%: Aeration, MF, RO, Ultraviolet (UV)
o T Tse 59 16 e =17 T80 T&0: Acration, Chemical precipitation, Sedimentation, UF, Chlorination

Figure 14. (a) Criteria/objective contribution star chart for water treatment systems in
Srirangapatna, (b) Stacked column on performance of water treatment systems in
Srirangapatna (Sadr et al. 2015)

3) PRA methodology: A Probabilistic Risk Assessment (PRA) methodology (Figure 15) was
proposed to identify uncertainties associated with input data and mitigate its impact on
decision quality for the design and implementation of water management projects. Based
on the outcomes of this task, water agencies using PRA can identify potential risks which
may impair production, reliability, human health, increase cost, delay process &

Page 37 of 55



WATER4INDIA- final publishable summary report

production & change customer preferences and expectations. The PRA was developed to
cover the following steps:

a) Development, construction and application of a prototype PRA model addressing the
related uncertainties in water supply, comprising social, environment and technology.

b) Incorporation of uncertainty factors as inputs to the prototype PRA where the defined
parameters are uncertain.

c) Accounting the presence of multiple factors whose competing influences affect the
preference of the decision makers.

d) Integration of the PRA with a decision tree and Bayesian updating techniques to
evaluate the value of additional information for decision making.

Define scope

1. Identify hazards Risk Evaluation

2. Estimate risks

3. Qualitative 1. Get new information
4. Quantitativ
2. Update

Risk Evaluation

- Tolerability criteria 3. Analyse sensitivity

. Water quality

. Water quantity 4. Develop supporting programs

. Analysis risk reduction
. Options 5. Document and Assure quality

. Ranking

,_ Risk Reduction/Control
. Cost - efficiency 6. Report and communicate

- Cost-bene 1. Make decisions

2. Treat risks 7. Review approve and auditee

3. Monito

Figure 15. Main components of the generic framework for integrated risk analysis in water safety
plans (Shiva, 2015)

The PRA was also tested on a rehabilitated and expanded water system in Thirthahalli,
Karnataka State.

CONCLUSIONS

Work Package 6 was aimed at developing a number of decision support tools and methods.
Domestic Water Efficiency Tool (DoWET) was developed and tested by running a number of

Page 38 of 55



QW4In

S

WATER4INDIA- final publishable summary report

scenarios of water demand management in the contexts of India. In order to improve the
quality of the tool database, a domestic water consumption survey was carried out in Jaipur.
It was concluded that although changing water use habits of any city dwellers seems to be a
long and complex process, it would substantially reduce the household water consumption.
In addition to that, several water saving devices/micro-components can be adopted in
households to improve the domestic water efficiency.

The prime focus of this work package was on the development of WETSUIT, which uses both
Multi-Objective Optimisation (MOO) and Multi-Criteria Analysis (MCA) for the optimal
selection of treatment solutions. The tool was tested using a number of scenarios with a view
to demonstrate the computational functionalities and various features the tool offers. The
reliability of the solutions generated by the tool is very much depended on the input data
quality in the technology library.

The final focus of WP6 was on the development and implementation of Probabilistic Risk
Assessment (PRA) methodology. The key finding of this focus is that the PRA application can
support the identification and characterisation of potential risks which may impair human
health, increase cost, delay process and production and change customer preferences and
expectations.

Page 39 of 55



QW4Ir

S

WATER4INDIA- final publishable summary report

WP7: Technological deployment and validation of the selected solutions in
India

BACKGROUND

Work Package 7 aimed at demonstration and comprehensive validation of the developed set
of solutions in selected communities with potential for transferability to other locations in
India. The proof of concept included the application of the frameworks and Decision Support
System (DSS) and the implementation of proposed technical solutions in selected sites facing
different water challenge situations. The Water4india Project had chosen the state of
Karnataka since it features many water supply challenges typical in India. These include source
water quality and quantity, unstable and irregular supply of water and energy, low percentage
of piped water supply, and large distance to public water tap. WaterdIndia focused in
particular on improved water quality since it has become a major issue in many parts of India.
In the Water4India case study region Karnataka state, the drinking water supply of most urban
local bodies (200 out of 213 cities and towns) base on surface water which is treated in
centralized water treatment plants. It is likely, that the conventional treatment process in
these plants, i.e. coagulation-sedimentation-sand filtration and chlorination cannot efficiently
remove the contaminants of concerns, i.e. Cryptosporidium, Giardia, heavy metals or
pesticides. Moreover, with the ever-increasing migration to cities, the construction of
centralized water treatment and supply infrastructure can hardly keep pace resulting in
intermittent water supply of a few hours a day and leaving around 20% of urban households
without piped water connection. Usually, at the outskirts of the cities as well as in rural areas
people continue to rely on groundwater sources from bore wells or open wells. Almost 40%
of households in Karnataka state use groundwater sources showing excessive concentrations
of fluoride, arsenic, iron, nitrate and salinity and often the only countermeasure is to close the
affected wells.

The overall aim of the Water4India project was to find cost-effective water treatment and
monitoring solutions to contribute to a solution for the critical Indian water situation. Two
typical cases for small scale water supply were selected: a small town in rural Karnataka with
a population of 15 000 inhabitants and an informal settlement in Belgavi district with a
population of about 600 people.

METHODOLOGY AND RESULTS

Decision Support System validation: Based on the results from WPs 2 to 6, the developed DSS
was applied in order to identify the most suitable solution based on site specific characteristics
and main water challenges of the selected communities.

Case study 1: Like many of Karnataka’s cities and towns, the water supply scheme of the case
study town bases on surface water from a perennial river treated in a conventional water
treatment plant with the following treatment train: aeration — coagulation with alumn —
sedimentation rapid sand filtration — chlorination with bleaching powder — storage and
distribution. The treatment plant dates back to the 1950s with extensions in the 1990s and

Page 40 of 55



/& WaIn

S

WATER4INDIA- final publishable summary report

2010s. Major treatment challenges arise from the highly variable raw water quality in
particular high turbidity reaching values above 100 NTU during monsoon season. High
turbidity water and disproportional dosing of alum and chlorine are considered as major
limiting parameters in the existing treatment process. The existing water treatment plant lacks
a proper dosage and control system as well as monitoring of the plant performance. The
operators receive no feedback from the analytical results produced in the central district lab -
a situation often encountered in small water treatment plants.

Case study 2: The second case looks into supply of drinking water to a settlement which does
not have public water supply. The Kanbargi settlement located at the outskirts of Belagavi City
Corporation in Northern Karnataka. Groundwater was identified as the available local water
source. Since supply of electricity is also unreliable the water treatment plant should run off-
grid.

Technical concepts and implementation: Based on the aforementioned assessments the
technical solutions were tailor made to improve the respective water treatment and supply
situation most efficiently.

Case study 1: In June 2015 at the beginning of monsoon, a microfiber filtration system (Amiad
Water Systems) was integrated into the centralized water treatment plant to replace the rapid
sand filtration. The AMIAD system was designed with the treatment objectives to remove
turbidity and total suspended solids to improve consumers’ acceptability and to achieve a 3-5
log removal of pathogenic microorganisms like Cryptosporidium, Giardia or helminths as well
as smaller pathogens like bacteria and viruses. The intake water comes from the
sedimentation pond at 90 m3/h and the pilot is composed of low bed media filters (pre-
filtration unit) followed by a fine filtration unit with 7 um AMF 370K filter and proportional
disinfection with liquid chlorine.

existing WTP
River Aeration Coagulation edimentation Rapid sand Chlorinati Storage and
water |HD (Alum) =D [setting tanks] =P| firation | E5| (bleacning | B | aistribution
powder)
—
%  T——
Amiad Amiad Proportional
shallow microfiber chlorination
mediafilter filter 7um (liquid
(AGF) (AMF) chlorine)

Amiad pilot

Figure 16. Treatment train for upgradation of the existing conventional water treatment plant case
study 1

Case study 2: A solar-driven ultrafiltration water treatment plant (SolarSpring GmbH), as a
decentralized stand-alone treatment concept, has been installed during October 2015 in an
orphanage at the outskirts of Belagavi (‘Belgaum’) City Cooperation, Belagavi District,
Karnataka. The water is distributed to the orphanage (60 children), to a nearby governmental

Page 41 of 55



/& WaIn

Y

=
x

WATER4INDIA- final publishable summary report

primary school (400 students) and further serves also as water supply to the near-by Kanbargi
informal settlement (currently around 600 persons). For their supply the treated groundwater
is filled into 20 L containers and provided to the community at a price of 1 INR/L (‘water kiosk’
concept). The water treatment plant has a capacity of 1’200 L/hour.

The SolarSpring treatment plant receives the raw water from an aquifer about 40 m below
ground, which is pumped up to a roof tank and from there conveyed to the feed tank by
gravity. The treatment train features a multi-barrier system consisting of a Multibore UF
hollow fibre membrane unit followed by a GAC filter and an UV disinfection unit. The concept
provides a safe barrier to pathogens down to the size of viruses (LRV = 4-5) and safe removal
of adsorbable compounds such as trace organics. Chlorine-free disinfection is applied to
achieve high consumer acceptance. A big advantage of the treatment scheme is its
independency of electrical infrastructure which makes it implementable in many remote
locations where power supply is erratic, or accessibility to grid is complex and expensive.

SolarSpring decentralised WTP

=
Pre-filter ‘ Ultra- Sc;?::tl:; » uv » Storage
100 pm filtration e disinfection tank

| to consumers

Ground
water

Figure 17. Treatment train of the solar powered decentralised water treatment plant case study 2

Monitoring concept: Both pilot systems are equipped with high end monitoring analysers and
on-line monitoring systems which ensures a constant performance evaluation of physical,
chemical and operational system parameters. Both systems allowed wireless remote control
and monitoring via e.g. GPRS communication.

In the Amiad pilot unit (case study 1) the following parameters were measured online:
Turbidity of influent (after settling tanks) and turbidity after microfiber filtration (care is
needed not to include fine air bubbles), pressure at the inlet and outlet (to determine the
pressure loss), as well as free chlorine after chlorination, temperature, and flow rates.
Additionally, the local operator filled out daily manual monitoring reports of turbidity values.
Every third month a visiting operator from Amiad conducted additional performance tests on-
site with different testing goals.

The performance and operation of the SolarSpring plant (case study 2) was monitored using
several online monitors: Pressure before and after pre-filter and UF, flow rates, and
transmission at the UV reactor (disinfection performance). The status and operation of the
plant was continuously logged and the data transmitted. Regular storage on a micro SD card

Page 42 of 55



WATER4INDIA- final publishable summary report

served as back-up. Systematic microbiological analyses were undertaken for the feed and
product water in local laboratories to ensure the supply of safe drinking water. Additionally,
H2S-tests on-site were applied for monitoring of E. coli.

Performance evaluation: The Amiad pilot unit was able to produce very stably drinking water
quality keeping turbidity mostly below than 1 NTU despite extremely variable raw water
conditions through the year with raw water turbidity exceeding 200 NTU during monsoon.
After almost one year of continued operation, filter condition was good with no malfunction,
leaks or breakage observed. The Amiad pilot outperformed the existing rapid sand filtration
where turbidity values up to 22 NTU were measured while the maximum turbidity in the
product water of the Amiad pilot was 1.8 NTU (detected on one day). Further optimisation of
the system performance would have been possible through improved alumn dosage which
was not part of the piloting. Parallel onsite tests revealed that safe removal of protozoic
oocysts (Giardia and Cryptosporidium) can be achieved through installation of a
3-um thread filter instead of the 7-um type used in the pilot. Overall the Amiad pilot was able
to safeguard compliance with the Indian DW standards.

The SolarSpring water treatment plant has operated stably after some delay with the start-
up. The water analyses (including 13 chemical parameters and 2 microbiological parameters)
carried out in external labs during the piloting confirmed full compliance with the IS 10500
along the measured parameters. Due to the good groundwater quality the UF-system had only
minor effect on turbidity. Chemical water parameters were already in the raw water not
critical. For the microbiological quality, most of the water analyses from the employed
commercial labs have shown that there was neither a contamination in the raw water nor a
contamination in the product water. However, manual tests onsite showed contamination
with coliforms in the feed which were removed by the UF system. Overall finding a reliable lab
proved to be very challenging.

Figure 18. (Left) Purified water from the SSP UF plant vs. water from slum tap. (Right) people
collecting water from the SolarSpring UF plant

Page 43 of 55



QW4Ir

S

WATER4INDIA- final publishable summary report

Socio-economic aspects: The study used an inductive mixed-methods approach, including
observation, quantitative surveys and qualitative surveys, to investigate the acceptability of
the treatment systems and their product water to the end-user beneficiaries, and to
determine the sustainability of the required O&M tasks on the local staff responsible for the
systems. In Belgavi, four surveys were conducted amongst various stakeholders in the water
supply system to the study site. In small town of case study 1, a survey relating to ease of
operation and maintenance tasks was conducted with the operator of the Amiad system.